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MODEL NO. MT951

ITEM PART NO. DESCRIPTION QTY NOTE

001 593523-0 FIELD /MT951 /MT953   1

002 265102-1 PAN HEAD SCREW M4 X 65 /MT951 /MT953   2

003 421808-3 RUBBER RING 19/MT951/MT953/HP1631K/   1

004 210062-2 BALL BEARING /MT951/MT953/MT600/MT601   1

005 267245-5 FLAT WASHER 7 /MT951 /MT953   1

006 ********** ****************************** *** ******************************

007 240059-7 FAN 50 /MT951 /MT953   1

008 285704-7 BEARING RETAINER 69 /MT951 /MT953   1

009 ********** ****************************** *** ******************************

010 ********** ****************************** *** ******************************

011 ********** ****************************** *** ******************************

012 ********** ****************************** *** ******************************

013 417771-6 PIN CAP /MT951 /MT953/9556PB/BGA452RFE   1

014 ********** ****************************** *** ******************************

015 265100-5 PAN HEAD SCREW M4 X 16 /MT951 /MT953   4

016 256470-3 SHOULDER PIN 4 /MT951 /MT953   1

017 153423-2 GEAR HOUSING COMPLETE /MT951 /MT953   1

018 252172-9 HEX.NUT M10 /MT951/MT940   1

019 ********** ****************************** *** ******************************

020 962151-6 RETAINING RING R-32/9526B/9528B/HK0500   1

021 211129-9 BALL BEARING 6201DDW/9556PB/BGA452RFE   1

022 267238-2 FLAT WASHER 12 /MT951 /MT953/9556PB   1

023 ********** ****************************** *** ******************************

024 317534-9 BEARING BOX /MT951 /MT953   1

025 265100-5 PAN HEAD SCREW M4 X 16 /MT951 /MT953   4

026 265103-9 PAN HEAD SCREW M5 X 14 /MT951 /MT953   1

027 ********** ****************************** *** ******************************

028 224380-2 INNER FLANGE 30 /MT951   1

029 ********** ****************************** *** ******************************

030 183521-8 MOTOR HOUSING SET /MT951 /MT953   1

INC. 38

032 850109-6 NAME PLATE MT951   1

033 418014-9 SUPPORT /MT951 /MT953   1

034 651424-9 SWITCH STL106AT /MT951 /MT953   1

035 418013-1 REAR COVER /MT951 /MT953   1

036 652112-1 HEX.NUT /MT951 /MT953   1

037 265099-4 PAN HEAD SCREW M4 X 14 /MT811K/MT951   2

038 819126-5 MAKTEC LOGO LABEL   1

039 643987-9 BRUSH HOLDER CAP 5-8 /MT951/MT953/MT190   2

040 191940-4 CARBON BRUSH CB-411   1

041 654588-8 TERMINAL BLOCK /MT951 /MT953 /MT240   1

042 687124-5 STRAIN RELIEF /MT811K/MT951/MT600/MT601   1

043 265099-4 PAN HEAD SCREW M4 X 14 /MT811K/MT951   2

044 645190-8 NOISE SUPPRESSOR /MT951 /MT953/6411/6413   1

045 682569-2 CORD GUARD /MT811K/MT951/MT953/MT600   1

046 ********** ****************************** *** ******************************

047 418015-7 BAFFLE PLATE /MT951 /MT953   1

048 418016-5 SWITCH KNOB /MT951 /MT953   1

049 418017-3 SWITCH LEVER /MT951 /MT953   1

050 233360-7 COMPRESSION SPRING 4 /MT951 /MT953   1

051 254002-0 WOODRUFF KEY 3 /4101RH   1

A01 ********** ****************************** *** ******************************

A02 ********** ****************************** *** ******************************
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